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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.
The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
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Manufacturer Klipsch Group, Inc .

Model No. the One 11

FCC ID. 2AJAATHEONEII

EUT Rated Voltage

AC 100-240V, 50/60Hz

EUT Test Woltage

AC 120V/ 60Hz

Trade Name

Klipsch

Applicable Standard
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KDB 558074 D01 15.247 Meas Guidance v05
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1. GENERAL INFORMATION

1.1. EUT Description

Product Name Klipsch Heritage Wireless TableTop Bluetooth Small
Trade Name Klipsch

Model No. the One 11

FCC ID. 2AJAATHEONEII

Frequency Range 2402-2480MHz

Channel Number 79

Type of Modulation FHSS: GFSK(1Mbps) / 7 14DQPSK(2Mbps) / 8DPSK(3Mbps)

Antenna Type IFA Antenna

Channel Control Auto

Antenna Gain Refer to the table “Antenna List”

Power Adapter MFR: DYS, M/N: DYS650-200250W-K

Input: AC 100-240V, 50/60Hz, 1.3A
Output: DC 20V 2.5A
Cable Out: Non-Shielded, 1.5m

Antenna List

No.|Manufacturer Part No. Antenna Type Peak Gain
1 |Meiloon N/A IFA Antenna 0.5 dBi for 2.4 GHz
Note:

1. The antenna of EUT conforms to FCC 15.203.
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Center Frequency of Each Channel:

Channel Frequency  Channel Frequency  Channel Frequency  Channel Frequency
Channel 00: 2402 MHz Channel 20: 2422 MHz Channel 40: 2442 MHz Channel 60: 2462 MHz
Channel 01: 2403 MHz Channel 21: 2423 MHz Channel 41: 2443 MHz Channel 61: 2463 MHz
Channel 02: 2404 MHz Channel 22: 2424 MHz Channel 42: 2444 MHz Channel 62: 2464 MHz
Channel 03: 2405 MHz Channel 23: 2425 MHz Channel 43: 2445 MHz Channel 63: 2465 MHz
Channel 04: 2406 MHz Channel 24: 2426 MHz Channel 44: 2446 MHz Channel 64: 2466 MHz
Channel 05: 2407 MHz Channel 25: 2427 MHz Channel 45: 2447 MHz Channel 65: 2467 MHz
Channel 06: 2408 MHz Channel 26: 2428 MHz Channel 46: 2448 MHz Channel 66: 2468 MHz
Channel 07: 2409 MHz Channel 27: 2429 MHz Channel 47: 2449 MHz Channel 67: 2469 MHz
Channel 08: 2410 MHz Channel 28: 2430 MHz Channel 48: 2450 MHz Channel 68: 2470 MHz
Channel 09: 2411 MHz Channel 29: 2431 MHz Channel 49: 2451 MHz Channel 69: 2471 MHz
Channel 10: 2412 MHz Channel 30: 2432 MHz Channel 50: 2452 MHz Channel 70: 2472 MHz
Channel 11: 2413 MHz Channel 31: 2433 MHz Channel 51: 2453 MHz Channel 71: 2473 MHz
Channel 12: 2414 MHz Channel 32: 2434 MHz Channel 52: 2454 MHz Channel 72: 2474 MHz
Channel 13: 2415 MHz Channel 33: 2435 MHz Channel 53: 2455 MHz Channel 73: 2475 MHz
Channel 14: 2416 MHz Channel 34: 2436 MHz Channel 54: 2456 MHz Channel 74: 2476 MHz
Channel 15: 2417 MHz Channel 35: 2437 MHz Channel 55: 2457 MHz Channel 75: 2477 MHz
Channel 16: 2418 MHz Channel 36: 2438 MHz Channel 56: 2458 MHz Channel 76: 2478 MHz
Channel 17: 2419 MHz Channel 37: 2439 MHz Channel 57: 2459 MHz Channel 77: 2479 MHz
Channel 18: 2420 MHz Channel 38: 2440 MHz Channel 58: 2460 MHz Channel 78: 2480 MHz
Channel 19: 2421 MHz Channel 39: 2441 MHz Channel 59: 2461 MHz

Note:

1. The EUT is a Klipsch Heritage Wireless TableTop Bluetooth Small with a built-in Bluetooth V3.0,

V2.1+EDR transceiver.

2. These tests were conducted on a sample for the purpose of demonstrating compliance of Bluetooth

transmitter with Part 15 Subpart C Paragraph 15.247 for spread spectrum devices.

3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to perform the

test

4. Bluetooth operation was evaluated at both 1Mb/s and 3Mb/s data rates. 2Mb/s data rate was found,

through pre-testing, to produce emissions similar to those for 3Mb/s.

Test Mode Mode 1: Transmit - 1Mbps (GFSK)

Mode 2: Transmit - 3Mbps (8DPSK)
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1.2. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer |Model No. Serial No. Power Cord

1 |Notebook PC DELL Latitude 5580 |2HRD7H2 Non-Shielded, 0.8m
2 |Fixture N/A N/A N/A N/A

Signal Cable Type Signal cable Description

A |USB Cable Shielded, 2.0m

B |[LAN Cable Non-shielded, 1.2m

C |Audio Cable Non-shielded, 1.5m

1.3. Configuration of Tested System

Fixture A
2) Not;gook
‘ ¢ (1)
T
EUT

1.4. EUT Exercise Software

Setup the EUT as shown in Section 1.4.

Execute software ” Blue Test3 2.6.2.632” on the Notebook PC.
Configure the test mode, the test channel, and the data rate.
Press “OK” to start the continuous Transmit.

o M DR

Verify that the EUT works properly.
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1.5.

Test Facility

Ambient conditions in the laboratory:

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 20-35
Humidity (%RH) 25-75 30-65
Barometric pressure (mbar) 860-1060 950-1000

The related certificate for our laboratories about the test site and management system can be downloaded
from DEKRA Testing and Certification Co., Ltd. Web Site:

http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in
our Web site: http://www.dekra.com.tw/index_en.aspx

Site Description:

Site Name:
Site Address:

Accredited by TAF
Accredited Number: 3023

DEKRA Testing and Certification Co., Ltd
No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,

Taiwan, R.O.C.

TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789

E-Mail : info.tw@dekra.com

FCC Accreditation Number: TW3023
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1.6.

List of Test Equipment

For Conducted measurements /CB3/SR8

Equipment Manufacturer Model No. Serial No. Cali. Date  |Due. Date

Temperature Chamber  |WIT GROUP TH-1S-B EQ-201-00146(2019/2/26  [2020/2/25
X |Spectrum Analyzer Agilent N9010A MY53470892 (2018/09/27 |2019/09/26
X |Peak Power Analyzer  |Keysight 8990B MY51000410 (2018/08/01 |2019/07/31
X |Wideband Power Sensor |Keysight N1923A MY56080003 |2018/07/25 |2019/07/24
X |Wideband Power Sensor |Keysight N1923A MY56080004 |2018/07/25 |2019/07/24
X |EMI Test Receiver R&S ESCS 30 100369 2018/11/19 |2019/11/18
X |LISN R&S ENV216 101105 2018/03/30 |2019/03/29
X |LISN R&S ESH3-Z5 836679/014 |2018/04/02 (2019/04/01
X |Coaxial Cable DEKRA RG 400 LC018-RG  (2018/06/21 |2019/06/20
For Radiated measurements /Site3/CB8

Equipment Manufacturer Model No. Serial No. Cali. Date |Due. Date
X |Spectrum Analyzer R&S FSP40 100170 2019/3/11 |2020/3/10
X |Loop Antenna Teseq HLA6121 37133 2017/10/13 |2019/10/12
X |Bilog Antenna Schaffner Chase |CBL6112B 2707 2018/06/24 12019/06/23
X |Coaxial Cable DEKRA RG 214 LCO003-RG 2018/06/14 |2019/06/13
X [Pre-Amplifier Jet-Power PALOMIG33 [170101000330010 2018/06/14 |2019/06/13
X |Horn Antenna ETS-Lindgren 3117 00135205 2018/05/03 |2019/05/02
X [Horn Antenna SCHWARZBECK |9120D 576 2018/12/18 |2019/12/17
X |Pre-Amplifier EMCI EMCO012630SE|980210 2018/04/10 |2019/04/09
X [Horn Antenna Com-Power AH-840 101043 2019/01/19 |2020/01/18
X |Amplifier + Cable EMCI EMC184045SE|[980370 2018/3/21 |2019/3/20
X |Filter MICRO-TRONICS|BRM50702 G270 2018/08/06 |2019/08/05
X |Filter MICRO-TRONICS|BRM50716 G196 2018/08/06 |2019/08/05
Note:
1.  All equipments are calibrated every one year.
2.  The test instruments marked with “X”” are used to measure the final test results.
3. Test Software version :QuieTek EMI 2.0 V2.1.113.
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2. Conducted Emission

2.1. Test Setup

Reference Plane

Test Receiver

: 40cm
EUT
g e NoadH N

- Oooo L N\

N LISN© p LISN
/. ///////4 // A
LISN
Ground Plane

A
Y

Page: 10 of 81



Report No.: 1930453R-RFUSP0O1V00

D DEKRA

2.2.

2.3.

2.4,

Limits
FCC Part 15 Subpart C Paragraph 15.207 (dBpV) Limit
Frequency Limits
MHz o AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

Test Procedure

The EUT and Peripherals are connected to the main power through a line impedance stabilization
network (L.1.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring
equipment. The peripheral devices are also connected to the main power through a LISN that
provides a 50ohm /50uH coupling impedance with 500hm termination. (Please refer to the block
diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all the interface cables must be
changed according to ANSI C63.4: 2014 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9kHz.

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

+ 2.26dB
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2.5. Test Result of Conducted Emission

Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Conducted Emission Test
Test date : 2019/04/09
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Line 1
50.0-
)
f.%,
100
150 Ereueney (ML) 1D-.E>DD 2D.IE)D-D 30.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1| * 0.173 9.657 30.580 40.237 -25.106 | 65.343 QUASIPEAK
2 0.205 9.658 24.620 34.278 -30.151 | 64.429 QUASIPEAK
3 0.224 9.659 23.540 33.199 -30.687 | 63.886 QUASIPEAK
4 0.236 9.659 21.280 30.939 -32.604 | 63.543 QUASIPEAK
5 0.353 9.664 13.380 23.044 -37.156 | 60.200 QUASIPEAK
6 13.697 10.049 14.220 24.269 -35.731 | 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Conducted Emission Test
Test date 2019/04/09
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Line 1
50.0-
)
100 [ [[
150 Ereueney (ML) ID.E)DD 2D.IE)D-D 30.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.173 9.657 11.890 21.547 -33.796 | 55.343 AVERAGE
2 0.205 9.658 7.950 17.608 -36.821 | 54.429 AVERAGE
3 0.224 9.659 6.390 16.049 -37.837 | 53.886 AVERAGE
4 0.236 9.659 4.760 14.419 -39.124 | 53.543 AVERAGE
5| * 0.353 9.664 7.130 16.794 -33.406 | 50.200 AVERAGE
6 13.697 10.049 6.090 16.139 -33.861 | 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2. " *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Conducted Emission Test
Test date : 2019/04/09
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Line 2
50.0-
)
f%,
100
150 Ereueney (ML) ID.E)DD 2D.IE)D-D 30.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.158 9.696 30.960 40.656 -25.115 | 65.771 QUASIPEAK
2 0.173 9.692 30.960 40.652 -24.691 | 65.343 QUASIPEAK
3 0.185 9.688 28.880 38.568 -26.432 | 65.000 QUASIPEAK
4 * 0.400 9.696 26.280 35.976 -22.881 | 58.857 QUASIPEAK
5 0.423 9.697 23.460 33.157 -25.043 | 58.200 QUASIPEAK
6 13.521 10.156 13.000 23.156 -36.844 | 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Conducted Emission Test
Test date : 2019/04/09
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Line 2
200
=
f\%’
100
L1150 Ereueney (ML) ID.E)DD 2D.IE)D-D 30.0000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuv) (dB) (dBuv)
1 0.158 9.696 14.590 24.286 -31.485 55.771 AVERAGE
2 0.173 9.692 14.380 24.072 -31.271 55.343 AVERAGE
3 0.185 9.688 12.990 22.678 -32.322 55.000 AVERAGE
4| * 0.400 9.696 16.100 25.796 -23.061 48.857 AVERAGE
5 0.423 9.697 14.250 23.947 -24.253 48.200 AVERAGE
6 13.521 10.156 5.260 15.416 -34.584 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. " *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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3.1.

3.2.

3.3.

3.4.

Peak Power Output
Test Setup
EUT RF Cable
1
SMA
Connecter
Limit

The maximum peak power shall be less 1Watt.

Test Procedure

Power
Meter

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA

00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

t 1.19dB
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3.5. Test Result of Peak Power Output

Product Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item Peak Power Output

Test Site No0.3 OATS

Test date 2019/04/12

Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Channel No. Frequency Peak Measurement Required Limit Result

(MHz) (dBm)

Channel 00 2402.00 5.50 1 Watt= 30 dBm Pass
Channel 39 2441.00 5.90 1 Watt= 30 dBm Pass
Channel 78 2480.00 5.91 1 Watt= 30 dBm Pass
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Product Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item Peak Power Output

Test Site No.3 OATS

Test date 2019/04/12

Test Mode Mode 2: Transmit - 3Mbps (8DPSK)
Channel No. Frequency Peak Measurement Required Limit Result

(MHz) (dBm)

Channel 00 2402.00 3.69 1 Watt= 30 dBm Pass
Channel 39 2441.00 4.24 1 Watt= 30 dBm Pass
Channel 78 2480.00 5.05 1 Watt= 30 dBm Pass
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4. Radiated Emission

4.1. Test Setup

Under 30MHz
< - 1 >
J« 3m g
Antenna Mast
Broadband or Loop
Antenna >
EUT Antenna heiaht is1m.
Non-Conducted im
Tahla

]0rm

Test | %I Fully soldered Metal Ground | -
Receiver [ ToReceiver]
T=:\

Below 1GHz

[FRP Dome | ET@

\ . r"|_
L

L

The height of board
band or Dipole
Antenna was scanned
from 1M to 4M.

The distance between

EUT antenna and turn table

Non-Conducted Tablg 3 was 3M regards to the
standard adopted.

5;
% |Fu|ly soldered Metal Ground || To Controller

Test | To Receiverl
Receiver
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Above 1GHz

EUT

The height of board band or
Dipole Antenna was scanned
from 1M to 4M.

The distance between antenna
and turn table was 3M regards
to the standard adopted.

RF absorber material

/ on the ground plane.

| =L

4.2. Limits

> General Radiated Emission Limits

To Receiver| ]

Pre-

Amplifier

|

|

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated

by at least 20dB below the level of the fundamental or to the general radiated emission limits in

paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency Field strength Measurement distance
MHz (meter)
(microvolts/meter)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remarks: 1. RF Woltage (dBuV) = 20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the band edges.

3. Distance refers to the distance in meters between the measuring instrument

antenna and the closed point of any part of the device or system.
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4.3.

4.4,

Test Procedure

The EUT was setup according to ANSI C63.10, 2013 and tested compliance to FCC 47CFR 15.247
requirements.

Measuring the frequency range below 1GHz, the EUT is placed on a turn table which is 0.8 meter
above ground,when measuring the frequency range above 1GHz, the EUT is placed on a turn table
which is 1.5 meter above ground.

The turn table is rotated 360 degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned between 1 meter and 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.10: 2013 on radiated
measurement.

The resolution bandwidth below 30MHz setting on the field strength meter is 9kHz and

30MHz~1GHz is 120kHz and above 1GHz is 1MHz.
Radiated emission measurements below 30MHz are made using Loop Antenna and 30MHz~1GHz are

made using broadband Bilog antenna and above 1GHz are made using Horn Antennas.

The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with the measurement
antenna kept pointed at the source of the emission both in azimuth and elevation, with the polarization
of the antenna oriented for maximum response. The antenna is pointed at an angle towards the source
of the emission, and the EUT is rotated in both height and polarization to maximize the measured
emission. The emission is kept within the illumination area of the 3 dB bandwidth of the antenna.

The worst radiated emission is measured in the Open Area Test Site on the Final Measurement.

The measurement frequency range form 9kHz - 10th Harmonic of fundamental was investigated.

Uncertainty

1+

4.08 dB above 1GHz
4.22 dB below 1GHz

-+
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45, Test Result of Radiated Emission
Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2402MHz)
Horizontal

80.0—

FO.0 -

60.0—|

50.0

400

LevelidBuid/fm)

30,0

20,0

100

0.0

] 1
1000000 25000.00

T
12500.000 15000.000 17500.000 20000.000 22500.000

Fregquency (MH=)

T
7500.000 10000.000

S000.000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
4804.000 5.787 36.194 41.981 -32.019 | 74.000 PEAK
* 7206.000 10.333 37.497 47.830 -26.170 | 74.000 PEAK
3 9608.000 13.713 33.051 46.764 -27.236 | 74.000 PEAK

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ok~ wWN
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2402MHz)
Vertical
fg 30.0-
Xelelu] S000.000 F500.000 1DDD-ID-.DDD Fl;izzz.:ioliqu]Z.?DDD.DDD 17500.000 2DDDID-.D-DD 22500.000 2SDDID.DCI
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4804.000 5.787 38.845 44,632 -29.368 | 74.000 PEAK
*7206.000 10.333 37.981 48.314 -25.686 | 74.000 PEAK
9608.000 13.713 32.909 46.622 -27.378 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ok~ wWN
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2441MHz)
Horizontal
f‘g 30.0-
20,0
D00 S000.000 7300.000 lDDDID.DDD Fl;izzz.fva(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4882.000 5.904 35.508 41.412 -32.588 | 74.000 PEAK
*7323.000 10.380 38.040 48.420 -25.580 | 74.000 PEAK
9764.000 14.054 32.268 46.321 -27.679 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

oA~ wWN
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2441MHz)
Vertical
f‘g 30.0-
20,0
D00 S000.000 7300.000 lDDDID.DDD Fl;izzz.fva(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4882.000 5.904 37.504 43.408 -30.592 | 74.000 PEAK
*7323.000 10.380 37.567 47.947 -26.053 | 74.000 PEAK
9764.000 14.054 33.429 47.482 -26.518 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

oA~ wWN
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2480MHz)
Horizontal
f‘g 30,0
20,0
Xyl S000.000 73200.000 lDDDID.DDD Fl;izzz.fva(qu;SDDD.DDD 17500.000 EDDDID.DDD 22500.000 22000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4960.000 6.008 36.762 42.770 -31.230 | 74.000 PEAK
* 7440.000 10.485 38.193 48.678 -25.322 | 74.000 PEAK
9920.000 14.146 32.907 47.053 -26.947 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

oA~ wWN
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2480MHz)
Vertical
50.0-
fg 30,0
100
Kulole] S000.000 7300.000 1DDD-ID-.DDD Fl;izzz.r?fvoliqu]Z.;SDDD.DDD 17500.000 2DDDID-.D-DD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4960.000 6.008 38.069 44.077 -29.923 | 74.000 PEAK
7440.000 10.485 36.983 47.468 -26.532 | 74.000 PEAK
*9920.000 14.146 33.777 47.923 -26.077 | 74.000 PEAK

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average

detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

SR
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 2: Transmit - 3Mbps (8DPSK)(2402MHz)
Horizontal
f‘g 30.0-
100
D00 S5000.000 F300.000 lDDDID.DDD Fl;iizz.fva(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuVim)
4804.000 5.787 36.154 41.941 -32.059 | 74.000 PEAK
*7206.000 10.333 36.438 46.771 -27.229 | 74.000 PEAK
9608.000 13.713 32.534 46.247 -27.753 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o Uk wd
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 2: Transmit - 3Mbps (8DPSK)(2402MHz)
Vertical
f‘%’ 30.0-
100
D00 S5000.000 F300.000 lDDDID.DDD Fl;iizz.r?va(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuVim)
4804.000 5.787 35.778 41.565 -32.435 | 74.000 PEAK
*7206.000 10.333 37.116 47.449 -26.551 | 74.000 PEAK
9608.000 13.713 33.520 47.233 -26.767 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o Uk wd
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Horizontal
f‘g 30.0-
20,0
D00 S000.000 7300.000 lDDDID.DDD Fl;izzz.fva(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4882.000 5.904 35.086 40.990 -33.010 | 74.000 PEAK
2| *| 7323.000 10.380 36.604 46.984 -27.016 | 74.000 PEAK
3 9764.000 14.054 31.479 45,532 -28.468 | 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ouhA~wWDd

Page: 30 of 81



Report No.: 1930453R-RFUSP0O1V00

D DEKRA

Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Vertical
f‘g 30.0-
20,0
D00 S000.000 7300.000 lDDDID.DDD Fl;izzz.r?EVDliqu]Z.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 4882.000 5.904 35.048 40.952 -33.048 | 74.000 PEAK
2| *| 7323.000 10.380 37.093 47.473 -26.527 | 74.000 PEAK
3 9764.000 14.054 32.592 46.645 -27.355 | 74.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

ouhA~wWDd

measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average

detection.

The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2480MHz)
Horizontal
f‘g 30.0-
20,0
D00 S000.000 7300.000 lDDDID.DDD Fl;izzz.fva(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4960.000 6.008 35.249 41.257 -32.743 | 74.000 PEAK
7440.000 10.485 36.010 46.495 -27.505 | 74.000 PEAK
*9920.000 14.146 32.434 46.580 -27.420 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average

detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Harmonic Radiated Emission
Test Site No.3 OATS
Test date 2019/04/11
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2480MHz)
Vertical
f‘g 30.0-
20,0
D00 S000.000 7300.000 lDDDID.DDD Fl;izzz.r?va(qulz.]SDDD.DDD 17500.000 EDDDID.DDD 22500.000 25000.00
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
4960.000 6.008 36.413 42.421 -31.579 | 74.000 PEAK
7440.000 10.485 36.526 47.011 -26.989 | 74.000 PEAK
*9920.000 14.146 33.949 48.095 -25.905 | 74.000 PEAK

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average

detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : General Radiated Emission
Test Site : No.3 OATS
Test date : 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2441MHz)

Horizontal

E 4EIIEI

20000 100.000 200 000 200 000 400000 Fr:qD“DBEES - a00 000 F00.000 200000 Q00 000 1000 000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 171.620 17.445 18.764 36.209 -7.291 43.500 QUASIPEAK
2| *| 196.840 17.617 18.646 36.263 -1.237 43.500 QUASIPEAK
3 379.200 24.153 11.246 35.399 -10.601 | 46.000 QUASIPEAK
4 480.080 25.952 6.441 32.393 -13.607 | 46.000 QUASIPEAK
5 792.420 29.583 3.265 32.848 -13.152 | 46.000 QUASIPEAK
6 918.520 31.093 3.355 34.448 -11.552 | 46.000 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ok wn
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item : General Radiated Emission

Test Site : No.3 OATS

Test date : 2019/04/10

Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2441MHz)
Vertical

80.0 -

0.0

&0 .0 —|

50.0 -

4D.D—4I

=00

Level(dBu¥in)

20.0 -

10.0 |

0.0-
z0b00 100000 200000 300000 400,000 500,000 00,000 700,000 300,000 900000 1000000
Frequency (dMHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 * 107.600 19.035 13.198 32.233 -11.267 | 43.500 QUASIPEAK
2 270.560 21.147 9.147 30.294 -15.706 | 46.000 QUASIPEAK
3 503.360 26.347 4.821 31.168 -14.832 | 46.000 QUASIPEAK
4 629.460 28.190 3.450 31.640 -14.360 | 46.000 QUASIPEAK
5 736.160 29.062 3.179 32.241 -13.759 | 46.000 QUASIPEAK
6 943.740 31.485 3.155 34.640 -11.360 | 46.000 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product - Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item . General Radiated Emission
Test Site : No0.3 OATS
Test date . 2019/04/10
Test Mode : Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)
Horizontal
E 40.07
S
DLED_.DDD 100.000 200000 200000 400000 500000 600,000 700000 200000 900000 1000000
Frequency (Hz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVim) (dB) (dBuV/m)
1| * 171.620 17.445 19.644 37.089 -6.411 43.500 QUASIPEAK
2 270.560 21.147 12.810 33.957 -12.043 46.000 QUASIPEAK
3 480.080 25.952 6.162 32.114 -13.886 46.000 QUASIPEAK
4 621.700 28.096 3.471 31.567 -14.433 46.000 QUASIPEAK
5 788.540 29.556 3.473 33.029 -12.971 46.000 QUASIPEAK
6 947.620 31.553 3.577 35.130 -10.870 46.000 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

8. No emission found between lowest internal used/generated frequency to 30MHz.
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Product . Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item . General Radiated Emission

Test Site : No0.30OATS

Test date :2019/04/10

Test Mode : Mode 2: Transmit - 3Mbps (8DPSK) (2441MHz)

Vertical

80.0 -

0.0

G0 .0 —|

500

4D.D—4I

Level(dBu¥in)

20.0 -

10,0

0.0l
0000 100000 200000 200000 400000 500000 £00.000 700000 200000 900000 1000 000
Frequency (dMHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 * 107.600 19.035 13.993 33.028 -10.472 | 43.500 QUASIPEAK
2 270.560 21.147 10.018 31.165 -14.835 | 46.000 QUASIPEAK
3 528.580 26.832 3.188 30.020 -15.980 | 46.000 QUASIPEAK
4 676.020 28.518 3.418 31.936 -14.064 | 46.000 QUASIPEAK
5 807.940 29.789 2.984 32.773 -13.227 | 46.000 QUASIPEAK
6 937.920 31.396 2.959 34.355 -11.645 | 46.000 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

The emission levels of other frequencies are very lower than the limit and not show in test report.

No emission found between lowest internal used/generated frequency to 30MHz.

ok wn

o ~
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5.1.

5.2.

5.3.

5.4.

RF Antenna Conducted Test

Test Setup
RF Cable Spect
EUT pectrum
I Analyzer
SMA
Connecter
Limits

According to FCC Section 15.247(d). In any 100 kHz bandwidth outside the frequency band in
which the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB.

Test Procedure

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

1 1.20dB
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5.5. Test Result of RF Antenna Conducted Test
Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item RF Antenna Conducted Test
Test Site No.3 OATS
Test date 2019/04/12
Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Figure Channel 00:
Spurious Emission(30MHz-25GHz)
[—— Limitline:-17.29 —— Reading Valug |
o | ]
0
10 4
g -20 3
= 30 3
Figure Channel 39:
Spurious Emission(30MHz-25GHz)
[—— Limitline:-16.73 —— Reading Valug |
. | ]
g eep Time: Auto -
0
A0 3
;‘E -20 4
= .30 ]
Figure Channel 78:
Spurious Emission(30MHz-25GHz)
[—— Limitline:-1517 Reading Value |
o |
"
A0 I
g 220 4
= 30 ]

Note: The above test pattern is synthesized by multiple of the frequency range.
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : RF Antenna Conducted Test

Test Site : No.3 OATS

Test date : 2019/04/12

Test Mode Mode 2: Transmit - 3Mbps (8DPSK)

Figure Channel 00:

Spurious Emission(30MHz-25GHz)

[—— Limitline:-22.31

Reading Valug |
T

: : T T
10 F REW: 100k, VBW: 1M |
Sweep Time: Auto

Figure Channel 39:

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20.44

Reading Valug |
T

] Sweep Time: Auto

0

A0 3
g 2
]
- _30 I

40 +

50 1

-60

70 t

5 10 15 20 25
GHz
Figure Channel 78:
Spurious Emission(30MHz-25GHz)
[—— Limitline: -20.71 —— Reading Valug |
Sweep Time: Auto

0

A0 1
g 2
]
- _30 I

Note: The above test pattern is synthesized by multiple of the frequency range.

Page: 40 of 81



Report No.: 1930453R-RFUSP0O1V00 > DE KRA

6. Band Edge

6.1. Test Setup

RF Radiated Measurement:

Above 1GHz

< I 4. 1 N
f 3m »

The height of board band or
Dipole Antenna was scanned
from 1M to 4M.

The distance between antenna

and turn table was 3M regards
to the standard adopted.

TN

RF absorber material

EUT ) on the ground plane.

/ —
AAAAAAAAAAAAAANAA =5 5

| %l To Receiver| | P& —/

Amplifier

RF Conducted Measurement

RF Cable

EUT 1

8-WAY
Power Divider

Spectrum

Analyzer

6.2. Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall
in the restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a) (see Section 15.205(c)).
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6.3. Test Procedure

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table is rotated 360
degrees to determine the position of the maximum emission level. The EUT was positioned such that
the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum

emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find

the maximum emission, all of the interface cables must be manipulated according to

ANSI C63.10: 2013 on radiated measurement.

The bandwidth setting below 1GHz and above 1GHz on the field strength meter is 120 kHz and 1MHz,
respectively.

6.4. Uncertainty

I+

4.08 dB above 1GHz
4.22 dB below 1GHz

+
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average detection.

6.5. Test Result of Band Edge
Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No0.3 OATS
Test date 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2402MHz)
Horizontal
E,_ F0.0-] lI ||
f—g i w
Kulole] 235[;.000 236(;.000 23?[;.000 238[;.000 FreqiiiioliaHz] 2400.000 241[;-.000 242[;-.000 243[;-.000 2440004
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 -2.687 45.686 42.999 -31.001 | 74.000 PEAK
2 2400.000 -2.660 65.847 63.187 -10.813 | 74.000 PEAK
3| *| 2402.174 -2.657 100.394 97.737 - - PEAK
Note: ) )
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor. ) o
6. The average measurement was not performed when the peak measured data is under the limit of
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Band Edge
Test Site : No.3 OATS
Test date : 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2402MHz)
Horizontal
fg 50.0 y

40,0 —j \
30,0

200

100

0.0~ T T T T T T T
2340.000 2350000 2380.000 2370000 2380.000 2390000 2400.000 2410.000 2420.000 2430.000 2440.004

Fregquency (MH=)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2376.232 -2.748 33.687 30.939 -23.061 | 54.000 AVERAGE
2 2390.000 -2.687 32.284 29.597 -24.403 | 54.000 AVERAGE
3 2400.000 -2.660 50.838 48.178 -5.822 54.000 AVERAGE
4| * 2402.029 -2.657 85.996 83.339 - - AVERAGE
Note:

1. All readings above 1GHz are performed with geak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz VBW = 10 Hz, Sweep Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor.

6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Band Edge
Test Site : No.3 OATS
Test date : 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2402MHz)
Vertical
= F0.0-] III
f_g - \‘MM
40.0-] PR S VA UL T SOV N
Kulole] 235[;.000 236(;.000 23?[;.000 238[;.000 FreqiiiioliaHz] 2400.000 241[;-.000 242[;-.000 243[;-.000 2440004
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuV/m)
1 2375.942 -4.111 50.053 45,941 -28.059 | 74.000 PEAK
2 2390.000 -4.159 48.346 44.187 -29.813 | 74.000 PEAK
3 2400.000 -4.171 73.982 69.811 -4.189 74.000 PEAK
4| * 2402.174 -4.171 108.554 104.383 - - PEAK
Note: ) )
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor. ) o
6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2402MHz)
Vertical
fg 50.0- \L
Kulole] 235[;.000 2366.000 23?[;.000 238[;.000 FreqiiiioliaHz] 2400.000 241[;-.000 242[;-.000 243[;-.000 24-4[;-.004
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuV/m)
1 2375.942 -4.111 39.150 35.038 -18.962 | 54.000 AVERAGE
2 2390.000 -4.159 33.307 29.148 -24.852 | 54.000 AVERAGE
3 2400.000 -4.171 57.437 53.266 -0.734 54.000 AVERAGE
4| * 2402.029 -4.171 92.491 88.320 - - AVERAGE
Note: ) )
1. All readings above 1GHz are performed with geak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor. ) o
6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item Band Edge

Test Site No.3 OATS

Test date 2019/04/10

Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2480MHz)
Horizontal

1200

1100

100.0—|

S0.0 -
800

FO.0— |I II

600
S0.0-

40,0

LeveldBu/frm)

30,0

200

100

0.0
2433.500

T T T T T T
2480000 2490000 2500.000 2510000 2520.000 2533.504

Fregquency (MH=)

T T T
2450.000 2450000 2470.000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| *| 2479.732 -2.605 98.349 95.744 - - PEAK
2 2483.500 -2.601 46.190 43.588 -30.412 | 74.000 PEAK
Note: ) )

1. All readings above 1GHz are performed with geak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor. ) o

6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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average detection.

Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2480MHz)
Horizontal
fg 50.0- —jf |
SO0 245[;.000 246[;.000 24?[;.000 2:;::3::3, I:m42:ZQ]E;.DDD 250(;.000 251E;.DDD- 252[;-.000 I2533.50{
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2480.022 -2.605 84.383 81.778 - - AVERAGE
2 2483.500 -2.601 33.274 30.672 -23.328 | 54.000 AVERAGE
3 2505.964 -2.642 33.822 31.180 -22.820 | 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with geak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor.
6. The average measurement was not performed when the peak measured data is under the limit of
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Product Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item Band Edge

Test Site No.3 OATS

Test date 2019/04/10

Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2480MHz)
Vertical

1200

1100

100.0—|

S0.0 -

800

FO.0—

LeveldBu/frm)

30,0

200

100

0.0

600
S0.0-
40,0

2433.500

T T T T T
2480000 2490000 2500.000 2510000 2520.000 2533.504

Fregquency (MH=)

T T T
2450.000 2450000 2470.000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2479.877 -3.978 107.214 103.236 - - PEAK
2 2483.500 -3.966 50.200 46.233 -27.767 | 74.000 PEAK
Note:

1. All readings above 1GHz are performed with geak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz VBW = 10 Hz, Sweep Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor.

6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2480MHz)
Vertical
fg 50.0- | |
SD:D— J __f\
SO0 245[;.000 246[;.000 24?[;.000 2:;::‘3::3, I:m42:ZQ]E;.DDD 2506.000 251[;.000 252[;-.000 I2533‘.50{
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2480.022 -3.978 91.480 87.502 - - AVERAGE
2 2483.500 -3.966 37.103 33.136 -20.864 | 54.000 AVERAGE
3 2506.109 -3.880 38.868 34.987 -19.013 | 54.000 AVERAGE
Note: ) )
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor. ) o
6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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average detection.

Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2402MHz)
Horizontal
= F0.0-] l|I
f—g . \WWW\W
Kulole] 235[;.000 236(;.000 23?[;.000 238[;.000 FreqiiiioliaHz] 2400.000 241[;-.000 242[;-.000 243[;-.000 2440004
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2390.000 -2.687 45.691 43.004 -30.996 | 74.000 PEAK
2 2400.000 -2.660 72.058 69.398 -4.602 74.000 PEAK
3| *| 2402.029 -2.657 98.360 95.703 - - PEAK
Note:
1. All readings above 1GHz are performed with geak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz VBW = 10 Hz, Sweep Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor.
6. The average measurement was not performed when the peak measured data is under the limit of
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item : Band Edge

Test Site : No.3 OATS

Test date : 2019/04/10

Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2402MHz)
Horizontal

1200

1100

100.0—|

S0.0 -

800

FO.0—

600

50.0- )
40.0-] j k
30.0

200

LeveldBu/frm)

100

0.0~ T T T T T T T
2340.000 2350000 2380.000 2370000 2380.000 2390000 2400.000 2410.000 2420.000 2430.000 2440.004

Fregquency (MH=)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2349.855 -2.828 32.729 29.900 -24.100 | 54.000 AVERAGE
2 2390.000 -2.687 32.441 29.754 -24.246 | 54.000 AVERAGE
3 2400.000 -2.660 55.960 53.300 -0.700 54.000 AVERAGE
4| * 2401.884 -2.658 81.988 79.330 - - AVERAGE
Note: ) )

1. All readings above 1GHz are performed with peak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor. ) o

6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2402MHz)
Vertical
= F0.0-] I|
f—g T L“WM
Kulole] 235[;.000 236(;.000 23?[;.000 238[;.000 FreqiiiioliaHz] 2400.000 241[;-.000 242[;-.000 243[;-.000 2440004
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuV/m)
1 2390.000 -4.159 50.469 46.310 -27.690 | 74.000 PEAK
2 2400.000 -4.171 80.820 76.649 2.649 74.000 PEAK
3| *| 2402.029 -4.171 107.194 103.023 - - PEAK
Note:
1. All readings above 1GHz are performed with geak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor.
6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item : Band Edge

Test Site : No.3 OATS

Test date : 2019/04/10

Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2402MHz)
Vertical

1200

1100

100.0—|

S0.0 -

800

FO.0—

600

LeveldBuid/frm)

50.0- |
40.0-] k
30.0

200

100

0.0 v v v v v T T T i
2340.000 2350000 2380.000 2370000 2380.000 2390000 2400.000 2410.000 2420.000 2430.000 2440.004

Fregquency (MH=)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1 2376.087 -4.112 35.863 31.751 -22.249 | 54.000 AVERAGE
2 2390.000 -4.159 33.378 29.219 -24.781 | 54.000 AVERAGE
3 2400.000 -4.171 62.718 58.547 4.547 54.000 AVERAGE
4| * 2401.884 -4.171 89.100 84.929 - - AVERAGE
Note: ) )

1. All readings above 1GHz are performed with peak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor. ) o

6. The average measurement was not performed when the peak measured data is under the limit of

average detection.
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2480MHz)
Horizontal
F0.0-] |r ||

LeveldBu/frm)

600
S0.0-
40,0
30,0

200

100

0.0
2433.500

T T T T T
2480000 2490000 2500.000 2510000 2520.000 2533.504

Fregquency (MH=)

T T T
2450.000 2450000 2470.000

average detection.

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2480.022 -2.605 96.234 93.629 - - PEAK
2 2483.500 -2.601 45.483 42.881 -31.119 | 74.000 PEAK
Note:

1. All readings above 1GHz are performed with geak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor.

6. The average measurement was not performed when the peak measured data is under the limit of
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average detection.

Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2480MHz)
Horizontal
fg 50.0- J." |
SO0 245[;.000 246[;.000 24?[;.000 2:;::3::3, I:m42:ZQ]E;.DDD 250(;.000 251E;.DDD- 252[;-.000 I2533.50{
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2480.022 -2.605 80.194 77.589 - - AVERAGE
2 2483.500 -2.601 32.864 30.262 -23.738 | 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with geak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor.
6. The average measurement was not performed when the peak measured data is under the limit of
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2480MHz)
Vertical
F0.0-] |r ].

LeveldBu/frm)

600
S0.0-
40,0

30,0
200

100

0.0
2433.500

T T T T T
2480000 2490000 2500.000 2510000 2520.000 2533.504

Fregquency (MH=)

T T T
2450.000 2450000 2470.000

average detection.

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2479.877 -3.978 105.003 101.025 - - PEAK
2 2483.500 -3.966 49.136 45.169 -28.831 | 74.000 PEAK
Note:

1. All readings above 1GHz are performed with geak and/or average measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correction Factor.

6. The average measurement was not performed when the peak measured data is under the limit of
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Band Edge
Test Site No.3 OATS
Test date 2019/04/10
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2480MHz)
Vertical
fg 50.0- J‘ |
000 246[;.000 24?[;.000 2:;,::3::3, I:m42:ZQ]E;.DDD 2506.000 251[;.000 252[;-.000 I2533‘.50{
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVim) (dB) (dBuVim)
1| *| 2480.022 -3.978 87.300 83.322 - - AVERAGE
2 2483.500 -3.966 35.995 32.028 -21.972 | 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with geak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz VBW = 10 Hz, Sweep Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correction Factor.
6. The average measurement was not performed when the peak measured data is under the limit of

average

etection.
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Product
Test Item
Test Site

Test Mode

Klipsch Heritage Wireless TableTop Bluetooth Small
Band Edge
No.3 OATS

Mode 1: Transmit - 1Mbps (GFSK)(Hopping off)

Measurement Level
A (dB)

Result

> 20

PASS

Figure Channel 00:

BE Keysight Spectrum Analyzer - Swept SA

[E=N
RL | RF [soa  ac | | | SENSE:INT| | ALIGN AUTO [ 04:56:34 PM Apr09, 2019
ICenter Freq 2.397000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast (0 1rig: FreeRun |
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr3 2.399 976 75 GHz
E%gBl’div Ref 20.50 dBm -46.27 dBm
o8 1 CenterFreq
0.500 2.397000000 GHz|
-850
-16.34 dBm|
- StartFreq
= 2.390000000 GHz
395 Q:l’
-49.5
59.5 StopFreq
. 2.404000000 GHz|
695

Start 2.390000 GHz

Stop 2.404000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts; 1.400000 MHz
7| Man
N f 2.402 158 65 GHz 3.66 dBm
N f 2.400 000 00 GHz -47.82 dBm
N [ 2.399 076 75 GHz 46.27 dBm FreqOffset
L 0 Hz|
1
1 L
MSG STATUS
Figure Channel 78:
BE Keysight Spectrum Analyzer - Swept SA [ |
RL | RF [soa  ac | | | SENSE:INT| | ALIGN AUTO __ [05:09:58 PM Apr09, 2019
Center Freq 2.489000000 GHz ] Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 1rig: FreeRun |
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot oMot 05 a8 MKr3 2.498 496 30 GHZ AutoTune
10 dBrdlv__Ref 20.50 dBm -54.72 dBm
Log {\1
185 g CenterFreq
500 2.489000000 GHz
-850 13,56 dbm|
198 StartFreq
e e 2.478000000 GHz
-39.5
495 2 %3
. Stop Freq
) 2500000000 GHz
695
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts; 2.200000 MHz,
7| Man
N f 2.480 157 65 GHz 5.44 dBm
N f 2.483 500 00 GHz -56.42 dBm
N [ 2.498 496 30 GHz 5472 dBm FreqOffset
0 Hz|

STATUS
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Product
Test Item
Test Site

Test Mode

Klipsch Heritage Wireless TableTop Bluetooth Small
Band Edge
No.3 OATS

Mode 2: Transmit - 3Mbps (8DPSK) (Hopping off)

Measurement Level
A (dB)

Result

> 20

PASS

Figure Channel 00:

BE Keysight Spectrum Analyzer - Swept SA

= e
RL | RF [soa  ac | | | SENSE:INT| | ALIGN AUTO _ [05:24:01 PM Apr09, 2019
Center Freq 2.397000000 GHz | Avg Type: Log-Pwr TRACE[12 345 6 Frequency
PNO: Fast (0 1rig: FreeRun |
IFGain:Low #Atten: 30 dB DETIP NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr3 2.399 990 05 GHz|
E%gBl’div Ref 20.50 dBm -45.01 dBm
105 1 CenterFreq
0.500 2.397000000 GHz
-9.50
-18.26 dBm|
e StartFreq
e 3 2390000000 GHz|
- A ]
395 | J
495
a5 Stop Freq
) 2.404000000 GHz
595

Start 2.390000 GHz

Stop 2.404000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts; 1.400000 MHz
7| Man
N f 2.401 835 25 GHz 0.74 dBm
N f 2.400 000 00 GHz -45.30 dBm
N [ 2.399 990 05 GHz 45.01 dBm FreqOffset
L 0Hz
1
1 L
< 5
MSG STATUS
Figure Channel 78:
BE Keysight Spectrum Analyzer - Swept SA [ |
RL | RF [soa  ac | | | SENSE:INT| | ALIGN AUTO _ [05:36:15 PM Apr09, 2019
Center Freq 2.489000000 GHz ] Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 1rig: FreeRun |
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr3 2.492 482 05 GHz
{odeidly _Ref 20.50 dBm -54.31 dBm
105 1 CenterFreq
0 500 2.489000000 GHz,
-850
-17.34 dBm|
198 StartFreq
25 2.478000000 GHz|
-39.5
495 2 %3
. Stop Freq
) 2500000000 GHz|
695

Start 2.47800 GHz

Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts; 2.200000 MHz,
| Man
N i 2.480 000 35 GHz 2.66 dBm
N [ 2.483 600 00 GHz 57.60 dBm
N [ 2.492 482 05 GHz 54.31 dBm FreqOffset
0 Hz|

STATUS
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Product
Test Item
Test Site
Test Mode

Klipsch Heritage Wireless TableTop Bluetooth Small

Band Edge
No.3 OATS

Mode 1: Transmit - 1Mbps (GFSK)(Hopping on)

Measurement Level
A (dB)

Result

> 20

PASS

Figure Channel 00 Hopping:

BE Keysight Spectrum Analyzer - Swept SA

Lo & [
RL | RF [s00  ac | | | SENSE:INT| | ALIGN AUTO | 04:59:02 PM Apr09, 2019
[Center Freq 2.397000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 11ig: FreeRun |
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr3 2.399 189 95 GHz
1L%;|Bldiv Ref 20.50 dBm -48.56 dBm
e 1 Center Freq|
0500 2.397000000 GHz|
-850
1649 dBm|
o StartFreq
e 2:390000000 GHz
395 3
& 2
-49.5 il
59.5 StopFreq
) 2.404000000 GHz|
8.5

Start 2.390000 GHz

Stop 2.404000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts 1.400000 MHz
75 Man
1 N 1 2.402 154 45 GHz 3.60 dBm
2] N 1 2.400 000 00 GHz 52.71dBm
3 N 1 2.399 189 95 GHz 4856 dBm FreqOffset
! 0 Hz|
1
1 .
IMSG [STATUS
Figure Channel 78 Hopping:
BE Keysight Spectrum Analyzer - Swept SA ||
RL | RF [s00  ac | | | SENSE:INT| | ALIGN AUTO _[05:13:20 PM Apr09, 2019 F
[Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TRAGE[1 2345 6 requency
PNO: Fast (0 11ig: FreeRun |
IFGain:Low #Atten: 30 dB peT|P NNNNN
ot Offoet 05 i MKr3 2.495 981 15 GHZ Auto Tune
1o gBidiy _Ref 20.50 dBm -50.96 dBm
105 ! Center Freq|
500 2.489000000 GHz
-8.50 -14.88 dEm)|
198 StartFreq
295 2.478000000 GHz
-39.5
3
425 2 .
s StopFreq
) 2,500000000 GHz
695
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts 2.200000 MHz
75 Man
1 N 1 2.479 999 26 GHz 5.12dBm
2] N 1 2.483 500 00 GHz 67.71dBm
3 N 1 2.495 98115 GHz -50.96 dBm FreqOffset
0 Hz|

STATUS
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Band Edge

Test Site : No.3 OATS

Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (Hopping on)

Measurement Level Result
A (dB)
> 20 PASS

Figure Channel 00 Hopping:

BB Keysight Spectrum Analyzer - Swept SA BB
RL | RF [s00 ac | | | SENSE:INT| | ALIGN AUTO _ [05:26:17 PM Apr09, 2019
[Center Freq 2.397000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (50 11g: FreeRun T |
IFGain:Low #Atten: 30 dB peT[P NNNNN
o OTect05 Mkr3 2,399 978 85 GHZ Auto Tune
{ogiaiy _ Ref 20.50 dBm -46.63 dBm
105 1 Center Freq
0 500 2.397000000 GHz,
-850
-12.25 o)
195 StartFreq
35 2.390000000 GHz
38.5 a3
L4
435
. Stop Freq
) 2.404000000 GHz
-89.5
Start 2.390000 GHz Stop 2.404000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts 1.400000 MHz
2 | Man
1] N [ 2.403 998 25 GHz 0.76 dBm
2| N f 2.400 000 00 GHz 47.22 dBm
3 N f 2.399 978 85 GHz -46.63 dBm Freq Offset
L 0 Hz|
1
1 ,
IMSG [STATUS
Figure Channel 78 Hopping:
BB Keysight Spectrum Analyzer - Swept SA BB
RL | RF [s00  ac | | | SENSE:INT| | ALIGN AUTO __[05:38:34 PM Apr09, 2019 F
[Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast (50 1119: FreeRun T |
IFGain:Low #Atten: 30 dB peT/P NNNNN
o OTect05 a8 MKr3 2.492 166 35 GHZ Auto Tune
10gBidiv__Ref 20.50 dBm -53.19 dBm
1054 Center Freq
0 500 2.489000000 GHz|
-8.50
- -18.54 dFJ:mI
195 StartFreq|
295 2.478000000 GHz
-39.5 3
435 2 e
. Stop Freq
) 2500000000 GHz|
-68.5
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 2.667 ms (40001 pts 2.200000 MHz
2 | Man
1] N [ 2.478 026 95 GHz 1.46 dBm
2] N 1 2.483 500 00 GHz £8.02dBm
3 N 1 2.492 166 35 GHz £3.19 dBm Freq Offset
L 0 Hz|
1
1 .,
IMSG [STATUS
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7. Channel Number

7.1. Test Setup

RF Cable Spect
EUT pectrum
I Analyzer
SMA
Connecter

7.2. Limit

Frequency hopping systems operating in the 2400-2483.5 MHz bands shall use at least 75 hopping
frequencies.

7.3. Test Procedure

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

7.4. Uncertainty
N/A
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7.5. Test Result of Channel Number

Product
Test Item
Test Site
Test Mode

Klipsch Heritage Wireless TableTop Bluetooth Small
Channel Number

No0.3 OATS

Mode 1: Transmit - 1Mbps (GFSK)

Frequency Range Measurement Required Limit

Result

(MHz)

(Hopping Channel)

(Hopping Channel)

2402 ~ 2480

79

>75

Pass

2402-2421MHz

2422-2441MHz

mmsmmmmmu Swept 54 [E=mr= twsmmmmmu Swept 54 [E=mr=
----- i LIGN AUTO__[05:15:45 PM Apr08, 2019 SENSE T LIGN AUTO__[05:16:50 PM Apr08, 2019
Cemar Freq 2411000000 GHz Avg Type: Log-Pur F z2asg| Frequency Canter Freq 7431500000 GHz Avg Type: Log-Puwr (—1 2345¢| Frequency
Tast DO Trig: FreeRun TYPE M- Tast DO Trig: FreeRun TYPE M-
Fain Lo #Atten: 30 dB cer|P NHHHH e #atten: 30 B oer|F NHHHHN
Auto Tune: Auto Tune:
Ref Offset 05 dB. Mkr2 2. 421 000 GHz| Ref Offset 05 dB. Mkr2 2.441 00 GHz
19 geisiv_Ref 20.50 dBm 9 dBm Qg Ref 20.50 dBm 3.68 dBm
5 £ 62 105 1 62 Center Freq
. \ . | o . . . ) hiz
s
18
StartFreq
28 2421500000 GHz,
=)
o5
. Stop Freq
2441500000 GHz
69
art 2.40050 GHz Stop 2.42150 GHz art 2.42150 GHz Stop 2.44150 GHz CF Step.
Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2.533 ms (1001 pts) Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2.467 ms (1001 pts) 2.000000 MHz
Man
N ' 2.422 00 GHz 441 dBm -
Mt - m FreqOffset
0Hz
1
1
|
E‘ | &
11 - | B ’
usc sTaUs Iw_. sTaTUS
lmguspmmml.umu sn-ptn =2 lwwmmmw sn-ptn =2
I EINT] LLGN AT, 05:17:43 PM Apr09, 2019 F I SENSEINT LLGN AT, 05:18:24 ) F
Csn\ar Freq 2. 451500000 GHZ Avg Type:Log-Pwr ACE[13345 6 requency Cantsr Freq 2. 471500000 GHZ Ava Type: Log-Pwr 23 requency
Tast DO Trig: FreeRun TYPE M- Tast DO Trig: FreeRun TYPE M-
Fain Lo #Atten: 30 dB cer|P NHHHH e #atten: 30 B oer|F NHHHHN
fOfeet05 b MKr2 2.461 00 GHz| Auto Tune fOfeet05 b WkiZ 2.480 00 GH Auto Tune
19 geisiv_Ref 20.50 dBm 3.77 dBm 10gevdv_Ref 20.50 dBm 5.31 dBm
5 \,1 62 Center Freq /il 0| .; 1 #2 Center Freq
0 - — - - - - 0 — —- - - 2.471500000 GHz
a50 am
1 199 StartFreq
28 8 2461500000 GHz,
=) ET
o5 95
. sas Stop Freq
2481500000 GHz
69 55
art 2.44150 GHz Stop 2.46150 GHz art 2.46150 GHz Stop 2.48150 GHz CF Step.
Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2467 ms (1 001 pts] 2000000 MHz #i¥Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2.467 ms (1001 pts) 2.000000 MHz
Man
N ' 2.442 00 GHz 392 dBm —
N f 2481 m FreqOffset
0Hz
1
1
|
E‘ | &
11 - | B .
usc sTaTUS Iw. sTaTUS
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Product
Test Item
Test Site
Test Mode

Klipsch Heritage Wireless TableTop Bluetooth Small
Channel Number
No.3 OATS

Mode 2: Transmit - 3Mbps (8DPSK)

Frequency Range
(MHz)

Measurement
(Hopping Channel)

Required Limit
(Hopping Channel)

Result

2402 ~ 2480

79

>75

Pass

2402-2421MHz

2422-2441MHz

qd,nspmmml.umu wn lmwmmmw wn =R
AL I T T sewseant] ALIGN AUTO __|05:40:05 P Apr0g, 2019 Frequency 1 SENSEINT] ALIGN AUTO __|05:40:55 P Apr0g, 2019 Frequency
AvgT) P -HT 3 AvgT) P TRACE[r 23
Center Fraq 2. 411000000 GHz Fe Trig: Fres Run vo YP' Log-Pwr o FEERIET Cenlar Fraq 2. 431500000 GHMZO L vo YP' Log-Pwr MCElI13 456
Foaniow *_tAuen: 3048 osTiE HHNHE \FGain:low © #Atten: 30 dB osT|F NNHNN
Auto Tune: Auto Tune:
Ref Offset 05 dB. Mk|22421 UDO GHz| Ref Offset 05 dB. Mkr2 2441 DO GHz|
19 geisiv_Ref 20.50 dBm 2 dBm 10gvdv_Ref 20.50 dBm 1 dBm
5| 7t 1‘ f Center Freq§f °% 7t } ‘2 Center Freq
0 A - o - 2.411000000 GHz il 500 | e 2 GHz
350 . a5 : 1 -
1 199 StartFreq
28 8 2421500000 GHz,
=) ET
o5 95
. sas Stop Freq
2441500000 GHz
69 55
art 2.40050 GHz Stop 2.42150 GHz art 2.42150 GHz Stop 2.44150 GHz CF Step.
Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2.533 ms (1001 pts) 2.100000 MHz #i¥Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2467 ms (1 001 pts] 2.000000 MHz
Man
- 2.422 00 GHz - —
N f 244100 GHz ] FreqOffset
0Hz
1
1
|
E‘ | &
11 - | K
usc sTaTUs Iw_. sTats
lqd,nspmmml.umu wn =R lmwmmmw wn =R
[ SENSE:INT] 6N AT 05:41:49 PM Apr 09, 2019 I SENSE:INT] 6N AT 05:42:47 PM Apr 09, 2019
start Froq Z 441500000 Gz _ Avg Type:Log-Pur 'HF Tiyg| Tocemeedtor [got Freq ZA71500000 GHz Avg Type:Log-Pur -n—-sha 23asg| Freauency
Tast DO Trig: FreeRun TYPE M- Tast DO Trig: FreeRun TYPE M-
Fain Lo #Atten: 30 dB cer|P NHHHH e #atten: 30 B oer|F NHHHHN
Select Trace Auto Tune
Ref Offset 05 dB. Mkr2 2.461 DO GHz| Ref Offset 05 dB. Mkr2 2.480 DO GHz|
19 geisiv_Ref 20.50 dBm -5.39 dBm| 10gvdv_Ref 20.50 dBm -0.78 dBm|
5t 105fvt 27— Center Freq
| — 6.2 sw ot - : ‘ 2471500000 GHz
a50 am
18 195
StartFreq
28 Trace Averagell s 2461500000 GHz,
=) ET
o5 95
. sas Stop Freq
2481500000 GHz
69 55
art 2.44150 GHz Stop 2.46150 GHz art 2.46150 GHz Stop 2.48150 GHz CF Step.
Res BW 100 kHz #VBW 100 kHz Sweep (#Swp) 2.467 ms (1 001 pts] Min Hold|§ii#¥Res BW 100 kHz #VBW 100 kHz Sweep t#swp) 2467 ms (1 001 pts] 2.000000 MHz
Man
View Blank’ Freq Offset
| View 0Hz
More
E‘ s E
11 s 1

sTATUS.

sTATUS.
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8.1.

8.2.

8.3.

8.4.

Channel Separation

Test Setup
RF Cable
=UT 1
SMA
Connecter
Limit

Spectrum
Analyzer

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum
of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Test Procedure

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA

00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

1 283Hz
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8.5. Test Result of Channel Separation

Product : Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item : Channel Separation

Test Site : No0.3 OATS

Test Mode Mode 1: Transmit - 1Mbps (GFSK)

Measurement Limit | Limit of (2/3)*20dB
Frequency
Channel No. Level ] Result
(MHz) (kHz) Bandwidth (kHz)
(kHz)

00 2402 1000 >25 kHz 636.0 Pass
39 2441 1000 >25 kHz 634.0 Pass
78 2480 1000 >25 kHz 632.0 Pass

NOTE: The 20dB Bandwidth is refer to section 10.

Channel 00 (2402MHz)

Fﬁ Keysight Spectrum Analyzer - Swept SA @@I\Q_
X RL [ RF [s0e ac | | | SENSE:INT] [ ALIGN AUTO [ 04:55:41 PM Apr 08, 2019
|Center Freq 2.402000000 GHz | Avg Type: Log-Pwr Tace[lo3ese|  Freduency
PNO: Wide (0 17ig: Free Run TYPEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
o Oeet o5 db Mkr2 2.403 00 GHzZ Auto Tune
1o giav__Ref 20.50 dBm 3.59 dBm
108 1 ‘2 Center Freq|]
0 500 2.402000000 GHz
350
195 StartFreq||
295 2.397000000 GHz
395
495
e Stop Freq||
' 2.407000000 GHz
£9.5
Center 2.402000 GHz Span 10.00 MHZ CF Step
Res BW 100 kHz #V/BW 100 kHz #Sweep 500.0 ms (1001 pts) 1.000000 MHz,
| ] Man
1] N 1 2.402 00 GHz 3.56 dBm
2| N f 2.403 00 GHz 3.59 dBm
3 Freq Offset
4 0Hz
5
[
7
8
9
10
11 <
. B
IMSG STATUS
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Channel 39 (2441MHz)

Fﬁ Keysight Spectrum Analyzer - Swept SA @lﬁl@_
X RL [ RF [s0e ac | | | SENSE:INT] [ ALIGN AUTO [ 05:03:52 PM Apr 08, 2019 F
|Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Wide (0 111g: Free Run TYPEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
o Oeet o5 db Mkr2 2.442 00 GHzZ Auto Tune
1o giav__Ref 20.50 dBm 4.26 dBm
108 1 ‘2 Center Freq|]
0 500 2.441000000 GHz
350
195 StartFreq||
295 2.436000000 GHz
395
195
e Stop Freq||
2.446000000 GHz
£9.5
Center 2.441000 GHz Span 10.00 MHz CF Step
Res BW 100 kHz #VBW 100 kHz #Sweep 500.0 ms (1 001 pts) 1.000000 MHz
| -_ fute Man
2.44100 GHz 4.20 dBm
2 N f 2.442 00 GH 4.26 dB
3 z m Freq Offset
2 | 0 Hz|
6
7
8
9
10
11 -
IMSG STATUS
Channel 78 (2480MHz)
Fﬁ Keysight Spectrum Analyzer - Swept SA @lﬁl@_
Ixi RL [ RF [s00 ac | | | SENSE:INT] | ALIGN AUTO [ 05:09:23 PM Apr 08, 2019 F
|[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Wide 0 111g: Free Run TYPEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
o Oeet o5 db Mkr1 2.479 00 GHzZ Auto Tune
{0 giaiv__Ref 20.50 dBm 5.28 dBm
y 1 2
105 ‘ Center Freq||
0 500 2.480000000 GHz
EL-|
198 StartFreq||
295 - 2.475000000 GHz
395
-49.5
s Stop Freq(]
' 2.485000000 GHz
£9.5
Center 2.480000 GHz Span 10.00 MHZ CF Step
Res BW 100 kHz #V/BW 100 kHz #Sweep 500.0 ms (1 001 pts) 1.000000 MHz
-_— fute Man
2.479 00 GHz 5.28 dBm
2 N f 2.480 00 GH 5.38 dB
3 z m Freq Offset
‘5* | 0 Hz
£ E
7
8
9
10
11 o
IMSG STATUS
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Product : Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item : Channel Separation
Test Site : No.3 OATS
Test Mode Mode 2: Transmit - 3Mbps (8DPSK)
Measurement Limit | Limit of (2/3)*20dB
Frequency
Channel No. Level ] Result
(MHz) (kHz) Bandwidth (kHz)
(kHz)
00 2402 1000 >25 kHz 844.0 Pass
39 2441 1000 >25 kHz 844.0 Pass
78 2480 1000 >25 kHz 846.0 Pass

NOTE: The 20dB Bandwidth is refer to section 10.

Channel 00 (2402MHz)

Fﬁ Keysight Spectrum Analyzer - Swept SA = = @_
X RL [ RF [s0e ac | | | SENSE:INT] [ ALIGN AUTO [ 05:23:04 PM Apr 08, 2019 F
|Center Freq 2.402000000 GHz | Avg Type: Log-Pwr TRecE[12345 6 requency
PNO: Wide Cp Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Mkr2 2.403 00 GHz
Ref Offset 0.5 dB
10 dBidiv__ Ref 20.50 dBm 0.71 dBm
Log |
105 1 ’2 CenterFreq||
0.500 . 2.402000000 GHz|
-8.50
e StartFreq||

295

2.397000000 GHz|
-395

495

Stop Freq||
2.407000000 GHz

595

£9.5

Center 2.402000 GHz Span 10.00 MHZ CF Step
Res BW 100 kHz #VBW 100 kHz #Sweep 500.0 ms (1001 pts) 1.000000 MHz|
| S S S 21515 N T | Man
1 N f 2.402 00 GHz 0.69 dBm
2| N f 240300 GH 0.71 dB;
3 Z m Freq Offset
0 Hz
5
6
7
8
9
10
11 <
IMSG STATUS
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Channel 39 (2441MHz)

Fﬁ Keysight Spectrum Analyzer - Swept SA @lﬁl@_
X RL [ RF [s0e ac | | | SENSE:INT] [ ALIGN AUTO [ 05:30:26 PM Apr 08, 2019 F
[Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRacE[12345 6 requency
PNO: Wide (0 111g: Free Run TYREIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
o OMeet 05 db Mkr2 2.442 00 GHzZ Auto Tune
10 dBidiv__ Ref 20.50 dBm 1.46 dBm
Log l
108 1 ’2 Center Freq||
0 500 2.441000000 GHz
350
198 StartFreq||
298 2436000000 GHz
-39.5
-195
s Stop Freq||
2.446000000 GHz
-69.5
Center 2.441000 GHz Span 10.00 MHz CF Step
Res BW 100 kHz #VBW 100 kHz #Sweep 500.0 ms (1 001 pts) 1.000000 MHz,
| -_— fute Man
2.44100 GHz 1.39 dBm
2 N f 2.442 00 GH 1.46 dB
3 z m Freq Offset
- | 0 Hz
6
7
8
9
10
11 1
IMSG STATUS
Channel 78 (2480MHz)
Fﬁ Keysight Spectrum Analyzer - Swept SA @lﬁl@_
Ixi RL [ RF [s00 ac | | | SENSE:INT] | ALIGN AUTO [ 05:35:42 PM Apr 08, 2019 F
|Center Freq 2.480000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Wide 0 111g: Free Run TYPEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
o OMeet 05 db Mkr1 2.479 00 GHzZ AutoTune
10 dBidiv__ Ref 20.50 dBm 2.53 dBm
Log 1
105 ,1 2 Center Freq|
0 500 2.480000000 GHz
-9.50
195 StartFreq||
298 2.475000000 GHz
-39.5
-49.5
fas Stop Freq(]
' 2.485000000 GHz
-69.5
Center 2.480000 GHz Span 10.00 MHz CF Step
Res BW 100 kHz #V/BW 100 kHz #Sweep 500.0 ms (1 001 pts) 1.000000 MHz,
-_— fute Man
2.479 00 GHz 253 dBm
2 N f 2.480 00 GH 2.58 dB
3 z m Freq Offset
4 | 0 Hz
5 E
7
8
9
10
11 o
IMSG STATUS

Page: 70 of 81



Report No.: 1930453R-RFUSP0O1V00 > DE KRA

9. Dwell Time

9.1. Test Setup

RF Cable Spect
EUT D:D pectrum
Analyzer
SMA
Connecter

9.2. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of
0.4 seconds multiplied by the number of hopping channels employed.

9.3. Test Procedure

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

9.4. Uncertainty

* 25msec
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9.5.

Test Result of Dwell Time

Product

Klipsch Heritage Wireless TableTop Bluetooth Small

Test Item
Test Site
Test Mode

Dwell Time
No.3 OATS

Mode 1: Transmit - 1Mbps (GFSK) (Channel 00,39,78 —DH5)

Frequency
(MHz)

Time slot
length
(ms)

Hopping of
Number

Sweep time
(ms)

Dwell Time
(ms)

Limit
(ms)

Result

2402 2.887 106 31600 306.022 400 Pass
2441 2.887 106 31600 306.022 400 Pass
2480 2.887 108 31600 311.796 400 Pass
Dwell time = Time slot length*Hopping of number
Sweep time= 79 CHannel * 0.4
CH 00 Time Interval between hops CH 00 Transmission Time
Keysight Spectrum Anahyzer - Swept 54 [E=mr Keysight Spectrum Analyzer - Swept 54 [E=mr
RL N SensE anT \LIGH AUTO__|06:23:55 M Apras, 2015 AL s SensE anT \LIGH AUTO__|06:10:23 PM Agras, 2015
Center Freq 2.402000000 GHz I Avg Type: Log-Pwr me[i21ass  Freauency  Weenter Freq 2.402000000 GHz | Trig Delay-1.000ms  Avg Type: Log-Pwr wackliagase| Frequency
PHO:Wide —+ Trig: Free Run et it PNG: Fasi () 1119 Video et it
IFGain:Low Atten: 30 dB oF IFGain:Low Atten: 30 dB oF
Auto T Auto T
Ref Offset 0.5 4B oTune Ref Offset0.6 d8 AMKkr2 2.887 m;l o Tune
10 dBraiv  Ref 20.50 dBm 10 aBiaiv__Ref 20.50 dBm 0.05d
Log Log
CenterFreq§l ™© ;1 62’:” Center Freq
105 2.402000000 GHz i 500 { o] | 2402000000 GHz
950
00 a5
startFreq | ' StartFreq
050 2 cHz i 5 2 GHz
W-=s J‘ )
195 Stop Freq ::f A PR :” W WNFWW Stop Freq
2.402000000 GHz ff| | 2.402000000 GHz
-295 £95 ‘
25 CF step fiCenter 2.402000000 GHz Span 0 Hz| CF Step
y 100.000 kHz liRes BW 1.0 MHz VBW 1.0 MHz Sweep 7.533 ms (1001 pts) 1.000000 MHz
| |Auto Man = |aute Man
s I | ﬁ N t 9847 us 3.58 dBm
) Freq Offset L 2887 e Freq Offset
505 1
0 Hz 1 0 Hz
a5 1 )
1
[Center 2.402000000 GHz Span 0 Hz| ! :
Res BW 100 kHz #VBW 300 kHz Sweep 31.60 s (1001 pts) B
fusa STATUS qur. ATUS|
CH39 Time Interval between hops CH 39Transmission Time
Keysight Spectrum Anahyzer - Swept 54 [E=mr Keysight Spectrum Analyzer - Swept 54 [E=mr
AL RIS SensE anT \LIGH AUTO__|06:26:07 PH Apras, 2015 AL A SensE anT \LIGH AUTO__|06:12:08 PM Apras, 2015
Center Freq 2.441000000 GHz I Avg Type: Log-Pwr we[io1ise  Freauency  Weenter Freq 2.441000000 GHz | Trig Delay-1.000ms  Avg Type: Log-Pwr wackliagase|  Frequency
PHO:Wide —+ Trig: Free Run et it PNG: Fasi () 1119 Video et it
IFGain:Low Atten: 30 dB oF IFGain:Low Atten: 30 dB oF
Auto T Auto T
Ref Offset 05 dB oTune Ref Offset0.5 dB Mkr1 984.7 ps o Tune
0dBiaiv  Ref 20.50 dBm 10 aBigiv__Ref 20.50 dBm 3.41 dBm
Log Log
CenterFreq§l ™© i‘ \"sz Center Freq
105 2.441000000 GHz i 500 f o] | 2441000000 GHz
2m |
500 195
startFreq | ' StartFreq
050 2.441000000 GHz | #** 2.441000000 GHz
s ES .
-19.5 98 v T‘ i g |‘ F i
stopFreqfff = P Ll e e MR Y Stop Freq
2.441000000 GHz ff| 2.441000000 GHz
-295 £95
e | CF step fJjcenter 2.441000000 GHz Span 0 Hz CF Step
y 100.000 kHz liRes BW 1.0 MHz VBW 1.0 MHz Sweep 7.533 ms (1001 pts) 1.000000 MHz
|Auto Man = |aute Man
s i ] 1 ‘ i m] N t 9847 us 3.41dBm
s . ) Freq Offset L 2887 e Freq Offset
- 0 Hz 0 Hz
B35 ] y
[Center 2.441000000 GHz Span 0 Hz| :
Res BW 100 kHz #VBW 300 kHz Sweep 31.60 s (1001 pts) 5
= sranis usc starus
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CH 78 Time Interval between hops CH 78 Transmission Time

Keysight Spectrum Anabyzer - Swept SA = Keysight Spectrum Anabyzer - Swept SA =
RL__ | ®F 50 SENSE:INT ALIGH AUTO___ | 08:27:07 PM Aprog, 2019 F L W 50 SENSE:INT ALIGH AUTO | 06:12:55 PM Apro9, 2019 F
Center Freq 2.480000000 GHz . Avg Type: Log-Pwr TE[12345 8 reausncy  WcCenter Freq 2.480000000 GHz | TrigDelay-1.000ms  Avg Type: Log-Pwr T3 3456 requency
PHO Wide <+ Trig: Fres Run s [t Pl Fast T3 Trig: Video s [t
IFGain:Low Atten: 30 dB oF IFGain:Low Atten: 30 dB oF
Auto Tune Auto Tune
Ref Offset 0.5 4B Ref Offset0.6 d8 AMKkr2 2.887 m;l
iodBid_Ref 20.50 dBim 0 gaian_Ref 20.50 dBm -0.04d
og
Al 241
CenterFreq§l ™© y I/ ¢ Center Freq
10. 2.480000000 GHz 00 1 - 2.480000000 GHz
950
=0 195
StartFreq StartFreq
50 2 cHz i 5 | 2 GHz
395 y
- 05 ! j ' —
195 StopFreq VT WY R I A AL Y StopFreq
595
2.480000000 GHz 2.480000000 GHz
-295 B95
. | CF step fJicenter 2.480000000 GHz Span 0 Hz CF Step
y 100.000 kHz liRes BW 1.0 MHz VBW 1.0 MHz Sweep 7.533 ms (1001 pts) 1.000000 MHz
il AR AR N T T 5 I A S M 1 TS - | Man
} m ‘ i J II[[ ] 1 N1 11t znsa.r us 6.52 dBm
1 887 ms[(A] 00408
. U Freq Offset A 1Al Freq Offset
= aHzff 0 Hz
1 -
B35 =
1
[Center 2.480000000 GHz Span 0 Hz ! 1 |
[Res BW 100 kHz #VBW 300 kHz ‘Sweep 31.60 s (1001 pts] l 0 v
= s | —

Note:
The dwell times of the packet type of DH1, DH3, and DH5 are tested. Only the worst case is shown on the

report.
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Product
Test Item
Test Site
Test Mode

Klipsch Heritage Wireless TableTop Bluetooth Small

Dwell Time
No.3 OATS

Mode 2: Transmit - 3Mbps (8DPSK) (Channel 00,39,78 —DH5)

Frequency T':zre] Stlr?t Hopping of | Sweep time | Dwell Time Limit Result
(MHz) ( méq) Number (ms) (ms) (ms)
2402 2.902 106 31600 307.612 400 Pass
2441 2.902 105 31600 304.710 400 Pass
2480 2.902 106 31600 307.612 400 Pass

Dwell time =

Sweep time= 79 CHannel * 0.4
CH 00 Time Interval between hops

Time slot length*Hopping of number

CH 00 Transmission Time

lml;uspmmmmw sn-ptn i i =R lml;uspmmmmw sn-ptn i i i i i =R
Q62958 ALLGN
cBmar Freq 2. 402000000 GHz Avg Type: Los -Pwr Frequency cgmgr qu 2. 402000000 GHz Trig Dlllj 4.000ms  Avg Type: Lag-Pwr Frequency
Wide == Trig: Free Run TVRE| WA = Trig:Video vl EEREL]
FGoinow Atten: 30 dB oer/P NNNNK o, Atten: 30 dB peT/P NNNNH
Auto Tune Auto Tune
Ref Offset0.5 B RefoMst08 8 AMKr2 2.902 mgl
Eggardiu Ref 20.50 dBm 10 dBidiv ~ Ref 20.50 dBi -0.72d
g
‘2m Center Freq
105 2.402000000 GHz
a1
=00 -
N StartFreq
50 : ‘ 2 GHz
8 5 T
s , L
1as : EWWV\ LR R P T StopFreq
N | 2.402000000 GHz
-85 5 |
a5 enter 2.402000000 GHz Span 0 Hz CF Step
: es BW 1.0 MHz VBW 1.0 MHz Sweep 7.533 ms (1001 pts) 1.000000 MHz
s L] [ e —— I T e Man
y ]]ﬂ] ]][[ L 1| N t 984.7 us 015 dBm
L LA A FX] [T 2. FreqOffset
= 0Hz OHz
95 | |
| ]
[Center 2.402000000 GHz Span 0 Hz, ! 1
Res BW 100 kHz #VBW 300 kHz Sweep 31.60 s (1001 pts | B
usc sTATUS Iw, TATUS
lwp:smmmmmu Swtpt 54 =& - Swept 54 =&
LIGN AUTO__[08:30:51 PM Apr09, 2015 "L T LIGN AUTO__[08:16:48 PM Apr 09, 2015
Cemar Freq 7441000000 GHz Avg Type: Log-Pwr TRece[33455 | Freauency Center Freq 2.441000000 st TrigDolay 1000 s Ava Type: Log-Pwr Taoc[iz3asg|  Freauency
Wide == Trig: Free Run TVRE WA T Trig: Vides v AEEREL]
FGoinow Atten: 30 dB oer/P NNNNK o, Atten: 30 dB peT/P NNNNH
Auto Tune Auto Tune
Ref Offset05 8 Rerofeetos &Mkr2 2.002 “"SI
Eggardiu Ref 20.50 dBm 10 dBidiv ~ Ref 20.50 dBi -0.77 d
g
1 ’Zm Center Freq
e i | 2441000000 Gz
I
500
StartFreq
EE 2.441000000 GHz
195 b ¢ |'I|< yyw g At 1! LU all i s stop Freq
2.441000000 GHz
-85
e Il enter 2.441000000 GHz Span 0 Hz CF Step
: es BW 1.0 MHz VBW 1.0 MHz Sweep 7.533 ms (1001 pts) 1.000000 MHz
s ML [ e ——— 0 T e Man
" w 1 N t 9B4.7 s 147 48
e M R i z FreqOffset
= 0Hz OHz
95 | |
| ]
[Center 2.441000000 GHz pan 0 Hz ! 1
[Res BW 100 kHz #VBW 300 kHz Sweep 31.60 s (1001 pts) | B
s sTATUS I»m TATUS
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CH 78 Time Interval between hops CH 78 Transmission Time

Keysight Spectrurn Analyzer - Swept 54 =& - Swept 54 =&
RL ® iC SENED LIGN 4T __[06:31:58 PH dpr09, 2019 AL G i SENSE ! LIGN AUTO__[06:17:33
Center Freq 2.480000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency Center Freq 2.480000000 GHz Trig Delay-1.000 ms  Avg Type: Log-Pwr - 1458 Frequency
PHO: Wide ——  Trig: Free Run TYRE|W NG Fast T30 Trig: Video o
IFGain:Low Atten: 30 dB oer/P NNNNK IFGain-Low Atten: 30 dB peT/P NNNNH
Auto Tune: Auto Tune:
Ref Offset0.5 B Ref Offset05 dB AMKr2 2.902 mgl
10 dB/div  Ref 20.50 dBm 10 dBidiv  Ref 20.50 dBm -0.30 d
Log Log
—1 .ZM Center Freq
105 Y o] | 2480000000 GHz
£00
StartFreq
950 2 GHz
a5 - e v Ll Sl Rl LT S T b ol StopFreq
2.480000000 GHz
-295
s I | enter 2480000000 GHz Span 0 Hz CF Step
: es BW 1.0 MHz VEW 1.0 MHz Sweep 7.533 ms (1001 pts) 1.000000 MHzZ
Auto Man
s | [reluocerd sl —c T~ T FuNciow T ruicio I -
I]ll l [T EN 977.2us 222dBm
Wy ! i A1 t[1A] 2. FreqOffset
55
0Hz | 0Hz
95 | |
|}
[Center 2.480000000 GHz §pan 0 Hz ! :
Res BW 100 kHz #VBW 300 kHz Sweep 31.60 s (1001 pts | B v
= sTaTus | &5 sTatus

Note:
The dwell times of the packet type of DH1, DH3, and DH5 are tested. Only the worst case is shown on the

report.
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10.

10.1.

10.2.

10.3.

10.4.

Occupied Bandwidth

Test Setup
RF Cable
EUT 1
SMA
Connecter
Limits
N/A

Test Procedure

Spectrum
Analyzer

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA

00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

1 283Hz
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10.5.  Test Result of Occupied Bandwidth

Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Occupied Bandwidth Data
Test Site No.3 OATS
Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Frequenc Measurement Level Required Limit
Channel No. a y g Result
(MHz) (kHz) (kHz)
00 2402 954 -- NA
39 2441 951 -- NA
78 2480 948 -- NA
Figure Channel 00:
Fﬁ Keysight Spectrum Analyzer - Swept SA @\ﬁl@_
X RL RF [soe ac | | | SENSE:INT] | ALIGN AUTO 05:00:29 PM Apr09, 2018
|Center Freq 2.402000000 GHz | _. Avg Type: Log-Pwr TRCE[12345 6 Frequency
PNO: Wide (o 1rig: FreeRun TYPE| MR
IFGain:Low ™ #Atten: 30 dB DET|P NNNNN
Auto Tune
Mkr2 2.401 532 GHz
Ref Offset 0.5 dB
1L%;iB!div RZf zg.etio dBm -17.76 dBm
a5 1 Center Freq||
0 500 2.402000000 GHz
-9.50 2 3
195 . sy
StartFreq||
295 2.400500000 GHz
-39.5
-19.5
s Stop Freq||
' 2.403500000 GHz
-69.5
Center 2.402000 GHz Span 3.000 MHz CF Step
| Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1001 pts) 300.000 kHz
2 A 1. RS (T - | Man
1| N f 2.402 000 GHz 2.48 dBm
2l N f 2.401 532 GHz 17.76 dBm
N f 2.402 486 GHz -17.83 dBm Freq Offset
‘ | 0 Hz
E =
7
8
9
10
11 i
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Figure Channel 39:

Fﬁ Keysight Spectrum Analyzer - Swept SA El\il@_
Ixi RL [ RF [soe ac | | | SENSE:INT] | ALIGN AUTO 05:06:49 PM Apr 09, 2018 F
|Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Wide (0 11ig: Free Run TYPE| M
IFGain:Low #Atten: 30 dB DET|P NNNN N
Auto Tune
Ref Offset 0.5 dB Mkr2 2.440 529 GHz
{0 giav__Ref 20.50 dBm -17.02 dBm
105 1 Center Freq|]
0 500 2.441000000 GHz
-9.50 2 3
’ -16.33 dém]l
198 StartFreq||
295 2.439500000 GHz
-39.5
-49.5
s Stop Freq(]
' 2.442500000 GHz
-69.5
Center 2.441000 GHz Span 3.000 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1 001 pts) 300.000 kHz,
| -_— fute Man
1 2.440 994 GHz 3.07 dBm
2 N f 2.440 529 GHz -17.02 dBm
3[ N f 2.441 480 GHz A17.25dBm Freq Offset
‘5* | 0Hz
5 b
7
8
9
10
11 -
5 v
IMSG STATUS
Figure Channel 78:
Fﬁ Keysight Spectrum Analyzer - Swept SA @\ﬁl@_
X RL [ RF [soe ac | | | SENSE:INT] | ALIGN AUTO 05:18:34 PM Apr09, 2018 F
|[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr TRACE[11234 5 6 requency
PNO: Wide (0 11ig: FreeRun TYPE(M
IFGain:Low #Atten: 30 dB DET|P NNNN N
o oot 05 d Mkr2 2.479 529 GHz AutoTune
1o giav__Ref 20.50 dBm -15.68 dBm
108 1 Center Freq||
0 500 2.480000000 GHz
2 3
280 ’ -15.62 cBmfl
195 StartFreq||
295 2.478500000 GHz
-39.5
-195
e Stop Freq||
2.481500000 GHz
-69.5
Center 2.480000 GHz Span 3.000 MHz CF Step
Res BW 30 kHz #V/BW 100 kHz Sweep (#Swp) 3.200 ms (1 001 pts) 300.000 kHz,
| -_— pute Man
2.479 997 GHz 4.38 dBm
2 N f 2.479 529 GHz -15.68 dBm
3[ N f 2.480 477 GHz 11564 dBm FreqOffset
2 | 0 Hz
6
7
8
9
10
11 -
< v
IMSG STATUS
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Product Klipsch Heritage Wireless TableTop Bluetooth Small
Test Item Occupied Bandwidth Data
Test Site No.3 OATS
Test Mode Mode 2: Transmit - 3Mbps (8DPSK) (2402MHz)
Frequenc Measurement Level Required Limit
Channel No. a y g Result
(MHz) (kHz) (kHz)
00 2402 1266 -- NA
39 2441 1266 -- NA
78 2480 1269 -- NA
Figure Channel 00:
Fﬁ Keysight Spectrum Analyzer - Swept SA @\ﬁl@_
X RL [ RF [soe ac | | | SENSE:INT] | ALIGN AUTO 05:27:43 PM Apr 09, 2018
|Center Freq 2.402000000 GHz | _. Avg Type: Log-Pwr TRCE[12345 6 Frequency
PNO: Wide (o 1rig: FreeRun TYPE(M
IFGain:Low ™ #Atten: 30 dB DET|P NNNNN
Auto Tune
Mkr2 2.401 346 GHz
Ref Offset 0.5 dB
10 gBialy Ref 20.50 dBm -20.30 dBm
s f Center Freq||
0 500 2.402000000 GHz
-9.50 2 3
195 . S StartFreq||
295 2.400500000 GHz
395 -—
-19.5
Stop Freq||
-59.5
2.403500000 GHz
-69.5
Center 2.402000 GHz Span 3.000 MHz| CF Step
| Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1001 pts) 300.000 kHz|
oo, | FONCION | FORCTIONWOTAT - FURCTONVALLE B pute Man
1| N f 2.401 997 GHz 0.15 dBm
2l N f 2.401 346 GHz -20.30 dBm
N f 2.402 612 GHz -19.87 dBm Freq Offset
‘ | 0 Hz
E =
7
8
9
10
11 i
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Figure Channel 39:

Fﬁ Keysight Spectrum Analyzer - Swept SA El\il@_
Ixi RL [ RF [soe ac | | | SENSE:INT] | ALIGN AUTO 05:32:54 PM Apr09, 2018 F
|[Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Wide (0 11ig: Free Run TYPE| M
IFGain:Low #Atten: 30 dB DET|P NNNN N
Auto Tune
Ref Offset 0.5 dB Mkr2 2.440 346 GHz
{0 giav__Ref 20.50 dBm -19.32 dBm
105 1 Center Freq||
0 500 2.441000000 GHz
-850 2 3
195 . -19.11 agmfl
StartFreq|
295 2.439500000 GHz
398 fr———
-49.5
s Stop Freq(]
' 2.442500000 GHz
-69.5
Center 2.441000 GHz Span 3.000 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1 001 pts) 300.000 kHz,
| -_— fute Man
1 2.440 994 GHz 0.89 dBm
2 N f 2.440 346 GHz -19.32 dBm
3[ N f 2441612 GHz 1921 dBm Freq Offset
‘5* | 0Hz
£ E
7
8
9
10
11 -
P v
IMSG STATUS
Figure Channel 78:
Fﬁ Keysight Spectrum Analyzer - Swept SA @\ﬁl@_
X RL [ RF [soe ac | | | SENSE:INT] | ALIGN AUTO 05:43:34 PM Apr 09, 2018 F
|[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr TRACE[11234 5 6 requency
PNO: Wide (0 11ig: FreeRun TYPE(M
IFGain:Low #Atten: 30 dB DET|P NNNN N
o oot 05 d Mkr2 2.479 346 GHz AutoTune
1o giav__Ref 20.50 dBm -18.29 dBm
105 1 CenterFreq||
0 500 2.480000000 GHz
350 2 3
’ } -17 .95 dBm|
195 StartFreq||
295 2.478500000 GHz
-39.5
-195
e Stop Freq||
2.481500000 GHz
-69.5
Center 2.480000 GHz Span 3.000 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1 001 pts) 300.000 kHz,
| -_— pute Man
2.479 994 GHz 2.05 dBm
2 N f 2.479 346 GHz -18.29 dBm
3[ N f 2.480 615 GHz 18.08 dBm FreqOffset
2 | 0 Hz
6
7
8
9
10
11 -

STATUS
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11. EMI Reduction Method During Compliance Testing

No modification was made during testing.
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